
23 September 2024

POLITECNICO DI TORINO
Repository ISTITUZIONALE

Data scarcity in modelling and simulation of a large-scale WWTP: Stop sign or a challenge / Borzooei, Sina; Amerlinck,
Youri; Abolfathi, Soroush; Panepinto, Deborah; Nopens, Ingmar; Lorenzi, Eugenio; Meucci, Lorenza; Zanetti,
Mariachiara. - In: JOURNAL OF WATER PROCESS ENGINEERING. - ISSN 2214-7144. - ELETTRONICO. - 28:(2019),
pp. 10-20. [10.1016/j.jwpe.2018.12.010]

Original

Data scarcity in modelling and simulation of a large-scale WWTP: Stop sign or a challenge

Elsevier postprint/Author's Accepted Manuscript

Publisher:

Published
DOI:10.1016/j.jwpe.2018.12.010

Terms of use:

Publisher copyright

© 2019. This manuscript version is made available under the CC-BY-NC-ND 4.0 license
http://creativecommons.org/licenses/by-nc-nd/4.0/.The final authenticated version is available online at:
http://dx.doi.org/10.1016/j.jwpe.2018.12.010

(Article begins on next page)

This article is made available under terms and conditions as specified in the  corresponding bibliographic description in
the repository

Availability:
This version is available at: 11583/2722122 since: 2019-01-10T14:06:04Z

ELSEVIER



1 
 

Data Scarcity in Modelling and Simulation of a Large-scale WWTP: Stop sign or a 

Challenge 

 

 Sina Borzooei1*, Youri Amerlinck2, Soroush Abolfathi3, Deborah Panepinto1, Ingmar 

Nopens2, Eugenio Lorenzi4, Lorenza Meucci4, Maria Chiara Zanetti1  
 

 

 

 

1. Department of Environment, land and infrastructure Engineering (DIATI), Politecnico di 

Torino, Torino, Italy.  

 

2. Department of Data Analysis and Mathematical Modelling, Faculty of Bioscience 

Engineering, Ghent University, Ghent, Belgium. 

 

3. Warwick Water Research Group, School of Engineering, The University of Warwick 

Coventry, UK.  

 

4. Società Metropolitana Acque Torino S.p.A. Corso XI Febbraio 14, 10152, Torino (TO), 

Italy 

 

*Corresponding author: sina.borzooei@polito.it  

 
 

This is the pre-print version of manuscript. The post-print version can be found online: 

https://doi.org/10.1016/j.jwpe.2018.12.010 

 

 

The request can be sent to authors to receive the complete version of the manuscript. 

 

 

 

 

 

 

 

 

https://doi.org/10.1016/j.jwpe.2018.12.010


2 
 

Abstract 

Data scarcity can be considered as the main limitation for a more widespread utilization of mathematical 

models in the design, optimization and control of biological nutrient removal activated sludge systems 

(BNRAS). High cost and demanding workload related to experimental data and sufficient sampling 

campaigns make the data collection process an unpleasant necessity for managing stakeholders in 

modelling projects. Complicated use of online-sensors leading to frequent erroneous readings and 

dynamic nature of wastewater treatment processes can intensify the data scarcity problems. This paper 

investigates the influence of data scarcity on the development and calibration of wastewater treatment 

plant (WWTP) models. A straightforward methodology is proposed to address the challenges associated 

with data quality and quantity problems in modelling of a BNRAS in the largest Italian WWTP located in 

Castiglione, Italy. The plant operational modes, weather condition and sensor performance during the 

sampling campaigns were the main sources of the data scarcity. Influent, biokinetic, aeration, hydraulic 

and transport, clarifier, energy consumption and effluent sub-models were calibrated by use of the 

proposed extensive step-wise calibration process. The Monte Carlo analysis was performed to quantify 

the uncertainty of the modelling results. The proposed methodology could be implemented in engineering 

practice to develop and calibrate the WWTP models while it increases the awareness about modelling 

robustness and its characterized uncertainty to avoid bad modelling practice. 

Keywords: Wastewater treatment; Activated sludge models; data scarcity; uncertainty assessment 

 

 

 

 



3 
 

1. Introduction: 

The required effluent limits for wastewater treatment plants (WWTP) proposed in the EU Directive 

91/271/EEC were surely the substantial motive for more implementations of the biological process in 

wastewater treatment industries. From the inauguration of these stringent effluent criteria, the application 

of biological nutrient removal activated sludge (BNRAS) systems has gained great popularity in Europe. 

Recently, considering the high capital and operational costs of these systems (Liu et al., 2011), control 

and optimization of these processes have become necessities. However, the complex, nonlinear and 

dynamic nature of biological and biochemical processes which take place in these systems, make 

controlling of their performance a challenging and not straightforward task. Mathematical models provide 

a valuable evaluation and decision-making tool for wastewater engineers to move forward towards the 

controlling and optimization of various wastewater treatment processes including BNRAS. The by far 

mostly used mechanistic models to mimic complex interactions in BNRAS systems are Activated Sludge 

Models (ASM) developed by the task group of International Association on Water Pollution Research and 

Control (IAWPRC) and summarized in Henze et al. (2000). The successful applications of these models 

in learning, design or process optimization and control have been reported in several studies (e.g. Ferrer 

et al., 2004; Balku and Berber, 2006; Beraud, 2009).  

The large number and complicated nature of the simulated processes which are described by numerous 

state variables as well as kinetic and stoichiometric parameters result in high model complexity which is 

the main limitations for more frequent use of ASMs (Rieger et al., 2010a). To study the identifiability of 

model parameters and to translate the common quality measurements (e.g. TSS, BOD5) into the ASM 

family parameters, several calibration guidelines have been developed: BIOMATH (Vanrolleghem et al., 

2003), STOWA (Hulsbeek et al., 2002), HSG (Langergraber et al., 2004), WERF (Melcer, 2004). The 

high workload and financial resources required for specialized experimental studies proposed in these 



4 
 

guidelines to obtain model parameters, are not usually accepted and welcomed by stakeholders and 

wastewater treatment companies. Erroneous on-line measurements due to irregular and deficient sensors 

maintenance and cleaning can cause a reduction of the amount of valid data. Consequently, data scarcity 

is the prevailing problem in WWTP modelling projects which has been discussed in several studies (e.g. 

Sochacki et al., 2009; Rieger et al., 2010b; Martin and Vanrolleghem, 2014; Borzooei et al., 2016). 

Each WWTP is somehow unique, considering its service region, influent quality, industrial discharges, 

age of instruments, implemented treatment methods, maintenance program, the effluent standards should 

be followed, availability of online monitoring systems; their calibration and maintenance schedule, 

environmental conditions such as temperature and rainfall in catchment areas etc. (Bott and Parker, 2011; 

Schilperoort, 2011). As a result, implementing the calibration protocols cannot address all the issues and 

practical problems which may be encountered during a specific modelling project. Therefore, the pathway 

through which a WWTP is being modelled is also unique, challenging, and worth investigating.     

This study proposes a stepwise approach for model development and calibration of the BNRAS 

system of Castiglione Torinese WWTP in Italy, taking into account the limited available operational data 

and a few measuring and sampling campaigns could be conducted. The main objective of this study was 

model-based optimization and upgrading of the existing plant to meet the effluent criteria and reduce the 

energy consumption which will be discussed in an accompanying study (Borzooei et al., in preparation) 

to keep this study focused on the framing of the model development and calibration. This paper adds to 

the existing knowledge in the field of WWTP modelling and simulation by presenting an additional real-

world case study with its practical specifications and challenges. This research addresses the practical 

obstacles and difficulties, authors encountered due to data scarcity, dynamic nature and large-scale of the 

processes and finally proposes a multi-step methodology for modelling and calibration of the WWTP. 

 



5 
 

2. Materials and methods 

2.1 Process description of the Castiglione Torinese WWTP  

The centralized Castiglione Torinese plant is the largest Italian WWTP located in about 11 km 

Northeast of Turin, capital of Piedmont, Northwest of Italy. The plant was designed for treatment of about 

590,000 m3/d of combined municipal and industrial wastewater, corresponding to an organic load of 2.1 

million of equivalent inhabitants. The influent wastewater after the pre-treatment (coarse and fine screens 

and grit, sand and grease removal) is unevenly introduced to 4 wastewater treatment modules, each 

consisting of 2 primary clarifiers (volume VPC = 8070 m3) and 2 anoxic tanks (VAN = 13500 m3), 6 aeration 

basins (volume VAR = 8736 m3) with fine bubble membrane diffusers and 6 secondary clarifiers (volume 

VSC = 8020 m3). This resembles a typical Modified Ludzack-Ettinger (MLE) activated sludge system with 

primary clarifiers. The mixed liquor recirculation (MLR) pipes connect the aerobic to the anoxic zones to 

bring the nitrate to be denitrified in the anoxic units. The underflow from 6 secondary clarifiers flows back 

to the anoxic tanks through a return activated sludge (RAS) recycle channel by three Archimedes screws 

in each module. A part of activated sludge also is continuously extracted from the system and sent to the 

sludge treatment units as the waste activated sludge (WAS) to ensure the biological balance in the system. 

The final effluent of the secondary clarifiers flows to the final filtration units where it is divided between 

27 multilayers sand and coal filtrations. Reject water from sludge treatment units (RWS) and reject water 

from final filtration units (RWF) are entered to the main wastewater stream after pre-treatment units. The 

plant was designed to remove organic matter and nitrogen. In addition, chemical phosphorous removal 

(CPR) is achieved by adding a ferric chloride solution (Fecl3) into the RAS stream. Currently, the plant 

efficiently removes carbon and achieves nitrification and P-removal but lacks denitrification. 

 

 



6 
 

2.2 Collection of existing data  

Several visits to the WWTP and frequent meetings with operators and management staff were 

carried out to thoroughly understand the plant configuration and identify the current process schemes. 

Various implemented operational modes, number and locations of the online measuring instruments and 

their cleaning and maintenance periods in addition to number and locations of the automatic samplers 

used for regular sampling of the plant, were identified. Further, all the existing information including 

routinely collected data based on 24 h time proportional composite samples (available from 2009 to 2016), 

physical characteristics of treatment units (e.g. tanks configurations, detail information about aerators and 

mixers, capacity and control scheme of pumps etc.) and operational data (e.g. flow splits, aeration control 

parameters, recycle streams etc.) were collected and studied.  

2.3 Additional measurement campaigns  

Due to a large scale of the WWTP, practical challenges in monitoring and controlling of some operational 

parameters during the short period of sampling time and financial limitations of the project, a restricted 

modelling boundary was determined. In place of modelling of the whole plant, half of the single 

wastewater treatment module was investigated. Based on the availability of sensors and accessibility of 

measurement points, measurement campaigns were carried out to estimate MLR (QMLR) and RAS (QRAS) 

flow rates. MLR tubes were lain down underground with low accessibility and to protect them against 

corrosion action of the wet soil, they have been coated by the thick layer of the coal-tar pitch which makes 

the applicability of the ultrasonic flowmeter, impossible. Instead, QMLR was estimated based on the 

maximum capacity of the recirculation pumps. QRAS was measured by the combination of the float method 

(in the access channel) and velocity estimation by ultrasonic velocity meter. The obtained value was 

validated with the maximum capacity of the Archimedes screws pumping the RAS to the anoxic units.  



7 
 

2.4 Wastewater characterization  

One of the most important factors in WWTP modelling is the characterisation of the influent 

wastewater. The initial influent characterization was performed according to the protocol developed by 

the Dutch foundation for applied water research (STOWA: Hulsbeek et al., (2002)); however, some minor 

modifications were made. For identification of COD fractions, 24 h composite samples with 1.5-hour 

intervals were collected in duplicates on 07/03/2016 to 14/03/2016 (4 working days) from influent and 

effluent of the studied module. The time between sampling and experimental analyses was kept as short 

as possible, and samples preserved in temperature less than 4°C to prevent any biological activities before 

laboratory tests. A physico-chemical method based on the combination of flocculation with Zn (OH)2 and 

filtration with 0.2 μm nylon filters was implemented for estimation of the readily biodegradable (Ss) and 

inert soluble (SI) COD fractions. The slowly biodegradable COD (Xs) fraction was estimated by a BOD 

monitoring procedure. For inhibition of nitrification 20 mg/l Allylthiourea (ATU) was added. Each sample 

was tested by 2 BOD-flasks for validating the results. The summary of all implemented methods for COD 

fractionation is tabulated in Table 1. 

 

 

 

 

 

 

 



8 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

T
a
b

le
 1

. 
P

ro
ce

d
u

re
, 

m
e
th

o
d

 a
n

d
 r

es
u

lt
s 

o
f 

C
O

D
 f

ra
ct

io
n

a
ti

o
n

 b
a
se

d
 o

n
 m

ea
su

re
m

e
n

ts
 c

a
r
ri

e
d

 o
u

t 
a
t 

C
a
st

ig
li

o
n

e 
T

o
ri

n
es

e 
W

W
T

P
 

M
ea

su
re

d
 p

ar
am

et
er

s 
C

O
D

 f
ra

ct
io

n
s 

D
ef

in
it

io
n
 

S
y

m
 

U
n

it
 

A
v
er

ag
e 

v
al

u
e 

M
et

h
o
d
 

D
ef

in
it

io
n
 

S
y
m

 
U

n
it

 
E

q
u

at
io

n
 

A
v
er

ag
e 

v
al

u
e 

In
fl

u
e
n
t 

to
ta

l 

C
O

D
 

C
O

D
in

f 
g
 C

O
D

.m
-3

 
5

5
7

 
L

T
C

a  
In

er
t 

so
lu

b
le

 C
O

D
 

S
I 

g
 C

O
D

.m
-3

 
0

.9
 C

O
D

s,
ef

f 
–

 1
.5

 B
O

D
5
,e

ff
 

6
.5

(±
1

.6
) 

In
fl

u
e
n
t 

so
lu

b
le

 

C
O

D
 

C
O

D
s,

in
f 

g
 C

O
D

.m
-3

 
5
7

 
F

L
b
 a

n
d

 

L
T

C
a  

R
ea

d
il

y
 b

io
d

eg
ra

d
ab

le
 

C
O

D
 

S
s 

g
 C

O
D

.m
-3

 
C

O
D

s,
in

f 
–

 S
I 

5
0

.1
(±

6
.3

) 

E
ff

lu
e
n
t 

so
lu

b
le

 

C
O

D
 

C
O

D
s,

ef
f 

g
 C

O
D

.m
-3

 
1
6

 
F

L
b
 a

n
d

 

L
T

C
a  

S
lo

w
ly

 b
io

d
eg

ra
d

ab
le

 

C
O

D
 

X
s 

g
 C

O
D

.m
-3

 
B

C
O

D
 –

 S
S
 

2
4

1
.3

(±
9

.1
) 

In
fl

u
e
n
t 

B
O

D
5
 

B
O

D
5

, 
in

f 
g
 B

O
D

5
.m

-3
 

1
9
8
.7

 
L

T
B

c  
In

er
t 

p
ar

ti
cu

la
te

 C
O

D
 

X
I 

g
 C

O
D

.m
-3

 
C

O
D

in
f 
–

 (
S

I 
+

 S
S
 +

 X
S
) 

2
5

8
.5

(±
1
5

.5
) 

In
fl

u
e
n
t 

B
O

D
 

u
lt

im
at

e
 

B
O

D
u
, 

in
f 

g
 B

O
D

.m
-3

 
2

4
8

 
C

F
d
 o

f 
𝐵

𝑂
𝐷

𝑢
=

1

1
−

𝑒
𝐾

𝐵
𝑂

𝐷
𝑡

𝐵
𝑂

𝐷
𝑡
 

 
 

 
 

R
at

e 
co

n
st

a
n
t 

o
f 

th
e 

B
O

D
 v

s.
 

ti
m

e
 

K
B

O
D
 

- 
0

.3
4
 

C
F

d
 o

f 
 𝐵

𝑂
𝐷

𝑢
=

1

1
−

𝑒
𝐾

𝐵
𝑂

𝐷
𝑡

𝐵
𝑂

𝐷
𝑡
 